. z . 5,
3 & % 1 SR
= 2
: s

SIS T 2 FEEE 4718 INDUSTRIAL SEWING MACHINE

MIOIDIRIL
VX1500

HIGH SPEED FEED-UP-ARM
INTERLOCK MACHINE

( Parts List )

an RSB SIRAT CHING CHI MACHINE CO., LTD Ver 1.0 2018.01
hitp://iwww.Kingtexsewing.com.tw NO.VX63MC-1-18-01




Contents

MISCELLANEOUS COVERS (1) Pk 245 1
MISCELLANEOUS COVERS (2) WAk S ER 3
MISCELLANEQUS THREAD EYELETS TEE S 5
MISCELLANEOUS BUSHINGS Wk E 9
MISCELLANEOUS CRANKSHAFT EHFBF 11
NEEDLE BAR DRIVING MECHANISM ARk A 13
SPREADER MECHANISM T4 15
PRESSER FOOT MECHANISM 4 ERIFLAE 17
LOOPER DRIVING MECHANISM T 19
FEED DRIVING MERCHANISM (1) SR (1) 21
FEED DRIVING MERCHANISM (2) R (1) 23
LUBRICATING MECHANISM LM B 27
EXTRA PARTS HiE 29
MTHREAD STAND 2o 31
ACCESSORIES (1) LAETE RN (1) 33
ACCESSORIES (2) SRAERE RN (2) 35
WARNING LABEL B SR 37
CLASS LIST OF MAIN SPARE PARTS SR ER 38
INDEX £5| 39




—. HKZER/MISCELLANEOUS COVERS (1)




—. WUEZEH/MISCELLANEOUS COVERS (1)

BB EHEmS — I i
Ref.No. Parts No. Amt.Req
1 6500004 Arm Top Cover R 1
2 110045 Screw(M4-0.7X12) 247 R 4% (M4-0.7%12) 21
3 6500005 Arm Top Cover Gasket i 1
4 6100012 Oil Sight Window WS 1
5 6500028 Needle Bar Guard o AR el 1
6 110013 Screw(M4-0.7X8) WZ 24 (M4-0,7*8) 2
7 6500006 Head Cover M= 1
8 6500007 Head Cover Gasket 1B =k 1

g
10 6500027 Eye Guard Holder FHE 1
] 170044 Screw(M4-0.7X7) 42 44 (M4-0.7%7) ]
12 300104 Wave Washer % 1 gi £ i}
13 6100737 Eye Guard P EE 1
14 004236 Screw(3/32-56X4.2) 0% #2(3/32-56%4.2) 2
15 6500002 (01l Reservoir T 1
i6 6500003 01l Reservoir Gasket JEE# v B 1
16-A QB1500.1-16-A  Qil Reservoir Gasket Groove RIS mEHE l
17 120016 Screw(M8-1.25X20) JiE £ 8 22 (M8-1.25%20) 5
18 6500303 Oil Gauge A 1
19 005076 Drain Hole Screw(3/8-24X8) % 42 (3/8-24*8) 1
20 KT56 O-Ring(P10) O% |g] ]
2] 009977 Screw(M6-1X25) 8 42 (M6-1*+25) 1
22 300005 Washer i 1
23 6500008 Rear Cover =B 1
24 6500009 Rear Cover Gasket J5 o M B 1
25
26 000726 Rivet 18 BRI ET 4
27 6200259 Seal Plug % 1
28 6500034 Seal Plug RIS 2
29 6200258 Cap MR ]
30 QB1500.1-30 Spring Washer oL B 1 9
3] 66480-14 Label (RN 1
32 66485-1 Label FEp e ]
33 66488-6 Label FRER 1
34 390147 Warning Label L eSary A I |
35 390143 Warning Label S 1
36 66488-5 Label brichE I
37 66488-7 Label FRicChR 2



. HEIERES/MISCELLANEOUS COVERS (2)




=, WiEsMEIEHS/MISCELLANEOUS COVERS (2)

FoZ THFRS o ,_ EAL &
Ref.No. Parts No. RS pTon Fhr Amt.Req
1 6500001 Sewing Cylinder L 1
2 120016 Screw(M8-1.25x20) B2 44 (M8-1.25%20) 4
3 340026 Pin T Bk e B s 2
4 190036 Plug Screw(M14-1x4) B2 &k (M14-14%4) 1
5 6500026 Cylinder Front Cover Pin LEEE B 4
6 160001 Screw(M4-0.7x4) DR L2 (M4-0.7%4) 4
7 6200020 Thead Chain Cutting Knife ¥92% 7] 1
8 110038 Screw(M2.5-0.4x4.5) BE 22 (M2.5-0.4%4) 1
9 6500034 Seal Plug iiEE| 1
10 6200259 Seal Plug k) 6
11 6500010 Cylinder Top Cover THLfEE 1
12 190077 Screw(M4-0.7x10) PR 42 (M4-0.7*10) 8
13 6500011 Cylinder Top Cover{Inner) TR ZEH 1
14 6500012 Cylinder Front Cover i E 1
15 6500314 Cover Latch Spring BHERE 1
16 110033 Screw(M3-0.5x6) 28 27 (M3-0.5%6) 1
17 6500242 Fabric Guide(Left) BB R 1
18 110084 Screw(M3-0.5x4.2) 42 42 (M3-0.5%4.2) 2
19 6500243 Fabric Guide(Right) FakEREgT= o 1
20 6500036 Cap MR EFLE 3
20-1 6500331 Cap(p18.5) MR FLEE(418.9) 1
21 6500019 Bearing Cover(Small) i Fl7k 3
22 110013 Screw(M4-0.7x10) 8 22 (M4-7%10) g
22-1 110013 Screw(M4-0.7x8) 3 2% (M4-T*R) 7
23 6500016 Lateral Belt Cover B A T A AR 1
24 6500022 Bearing Plate(Small) eSS 4
25 130007 Screw(M4-0.7x10) U8 72 (M4-0.7+10) 15
26 6500020 Bearing Cover(Small) Gasket PN i ) 25 4
27 6500015 Vertical Belt Cover(Lower) F- Bl ) & R 1
28 6500021 Bearing Plate(Large) FRiAMmE 2 1
29 6500018 Bearing Cover(Large) Gasket = fly P 7 3 25 4 2
30 6500013 Vertical Belt Cover(Upper) fahA A& 2 () 1
31 6500014 Vertical Belt Cover(Middle) THR B EE 1
32 110012 Screw(M4-0.7x5) BE 47 (M4-0.7%5) 4
33 6500017 Bearing Cover Faa A M kA 1
34 110045 Screw(M4-0.7x12) BE 22 (M4-0.7*%12) 5
35 6500033 Seal Plug HES S 4
36 6200209 Seal Plug W 1
37 190015 Cap L% 1
38 110016 Screw(M4-0.7x15) W o7 (M4-0.7*%15) 3
39 QB1500.2-39 cap(p2.05x4) FLIE(22.05%4) 1
40 6700001 lifter pin seal plug oy 4 T o A v ]
4] 6500301 0-Ting OFAET: | 2

alls



B4 /MISCELLANEOUS THREAD EYELETS

kv
H

—_—
Ce—rw

LA |

/w,_& nﬂ.u
D
kY ol A

i




=, HEEME /MISCELLANEOUS THREAD EYELETS

= - = o
Ijif.Nz. ;ﬂﬁ: el AT iﬁiﬁ
1 6100056A Thread Tension Spring Cap I LR MR A 5
2 6100057 Tension Spring Bushing zE 5
3 6100058 Tension Spring (Needle) Je £k 5 () 3
4 6500302 Tension Spring Lift Washer PREEtR 5
5 6100060 Thread Tension Spring Retainer —~ Je2k ¥ 5
6 6100062 Tension Disc Je L HE 10
7 6500212 Tension Disc Eyelet TR 5
5 190095 Tension Post Je R MRS 5
9 6500211 Tension Disc Separator Pin A LTS 5
10 100003 Nut e 25 B B 5
11 6100059 Looper Thread Tension Spring ~ J&k¥&(4H) 2
12 6100343 Retaining Ring T H-F % 2
13 6500209 Tension Release Shaft A28l 1
14 6500213 Tension Release Bushing g 2
15 6500214 Return Spring R4 - 1
16 6500210 Tension Disc Separator VNS T 1
17 120008 Screw(M4-0.7x8) i 44 (M4—0.7%8) 3
18 6500206 Thread Guide Plate B2 1
19 6500215 Tension Post Support e & FE 1
20 120010 Screw(M6-1x10) 32 42 (M6—-1%10) 4
21 000425 Washer g 4
22 120009 Screw(M4-0.7x12) i 42 (M4—0.7%12) 2
23 000015 Nut SR B ]
24 009770 Screw(M4-0.7x12) 122 (M4-0.7+12) 2
25 000538 Washer 220t 2
26 6500208 Tension Release Lever R AL I
27 6500207 Tension Release Lever Connector 15 4R 1
28 170048 Screw(M5-0.8x5) B2 2% (M5~0.8+5) 1
29 6500216 Connecting Plate FALE SRR 1
30 6500217 Needle Thread Eyelet(short) Jaid g (%) 1

30-1 6500217 Needle Thread Eyelet(long) fa il 2R (&) 1
31 110012 Screw(M4-0.7x5) 42 22 (M4—0.745) ]
32 6500219 Needle Thread Eyelet(Middle) ERFURA 1
33 6500223 Needle Thread Eyelet(Front) P URZY 1 1
34 110001 Screw(M4-0.7x5.4) 42 22 (M4-0.7+5.4) 3
35 6500221 Holder EIERRZF Rk 1
36 110084 Screw(M3-0.5x4.2) WA 22 (M3-0.5+4.2) 1
37 6500222 Needle Thread Strike-off Pin LERT R 4
38 110023 Screw(M2-0.4x3.5) MR 22 (M2-0.443.5) 4
39 6500224 Top Cover Thread Take-up Eyelet #3268 ]
40 6500218 Needle Thread Guide T 55 1t 2e 4R |

o B



. TEEERE/MISCELLANEOUS THREAD EYELETS

—_——=
==
—




=, F&EI4/MISCELLANEOUS THREAD EYELETS

F 5 TS Description L Eﬁﬁﬁg
Ref.No. Parts No. Amt.Req
41 130021 Screw(M4-0.7x4.3) % 42 (M4-0.7%4.3) 1
42 6500328 Top Cover Thread Eyelet g etk F 1
43
44 6500225 Top Cover Thread Guide gt S & 1
45 110009 Screw(M4-0.7x8) WE 22 (M4-0.7%8) 3
46 6500231 Looper Thread Eyelt(Front) BIErHT e R 1
47 6500231 Looper Thread Eyelet(Middle) BTt R R 1
48 6500312 Looper Thread Eyelet i ErT e R ]
49 6100071 Looper Thread Eyelet LA AR Nt £ 1
50 110013 Screw(M4-0.7x8) 8% 22 (M4-0.7%8) 1
51 6500228 Thread Take-up Eyelet Holder abcbge Y |
52 170032 Screw(M4-0.7x5) W #2 (M4-0.7*5) 1
53 000010 Conical Spring Washer B 1
54 300006 Washer Ezidic 1
55 6500226 Thread Take-up Cover i 1
56 110002 Screw(M3.5-0.5x5) P2 22 (M3.5-0.5*5) 2
57 6500314 Cover Latch Spring + % I
58 110033 Screw(M3-0.5x6) 9 44 (M3-0.5%6) 3
59 6500230 Looper Thread Guide iy a2k 1
60 110050 Screw(M3.5-0.6x45) 2 &4 (3.5-0.6%45) 1
61 6500029 Thread Take-up Eyelet MR I 2R i T 1
62 110008 Screw(M4-0.7x5) U7 44 (M4-0.7%5) 1
63 6500233 Looper Thread Take-up A2 ER 1
64 160003 Screw(M5-0.8x5) PR 22 (M5-0.8%5) 2
065 6500227 Thread Take-up Cover(Rear) JG 5 2 1
66 340019 Pin A 1
67 6300330 Lid #Hh 1
68 6100061 Tension SP Felt JeE T 10
69 QB1500.3-69 Screw P RBES |
70 QB1500.3-70 Washer R 1
71 QB1500.3-71 Screw TR ET 1
72 QB1500.3-72 Nut R 72 A} ]
42-1 6509330 Supplementary Tension Disc P LR TR 2
42-2 6500330 Supplementary Tension Spring NI I
43-1 001223 Tension Post ez b2 44 1
43-2 001224 Nut e £ 43 b 1



M. #l4EihE /MISCELLANEOUS BUSHINGS




—

. YFHE /MISCELLANEOUS BUSHINGS

-10 -

i . —_— AR
Ref.No. Parts No. Amt.Req

1 6500024 Needle Bar Oil Defender ST A PE 1
2 120001 Screw(M4-0.7x14) 0 7 (M4-0.7*14) 4
3 6100105 Oil Seal I Al o SR 1
5A 6500066 0il Seal L1 TR M Et 1
5 6101044 Oil Seal B AT Ak i R 1k ) 1
6 6500169 Presser Bar Bushing He & el 2= 1
7 6500170 Oil Seal FRIIRN 2% o 5 2
8 6500172 Oil Seal s et ok e ok 2
9 6500171 Presser Bar Guide(Lower) VE % el 1
10 6500316 Qil Seal FERDEN T H 2 it 1
1 | 120009 Screw(M4-0.7x12) b2 o7 (M4-0.7%12) 2
12 6100112 Spreader Shaft Bushing(Upper) firhh g 1
i3 6500078 Spreader Shaft Bushing(Lower) g T iRE 1
14 6500062 Needle Bar Rocking Shaft Bushing  $#f#F#EhlifRE 2
15 160039 Screw(M5-0.8x8) 12 £2 (MS-0.8%8) 4
16 6200081 Control Lever Shaft Bushing = R £ 1
17 6500084 Looper Rocker Shaft Bushing Eag EiikimES 2
18 160003 Screw(MS5-0.8x5) I8 £ (M5-0.8%3) 2
19 6500320 0Oil Seal F3 5 R e s 1
20 6500183 Lifter Lever Bushing(Left) HEMSERE |
21 6500184 Lifter Lever Bushing(Right) ¥ R Ak bR 1
22 6500166 Pushbutton, C. Set T erds 4148 44 1
23 6500167 Pushbutton Pin 1% 4 %h 1
24 6200036 Pushbutton Spring E2alN I
25 6500168 Pushbutton Sleeve g EhE 1
26 6200171 Oil Seal e 4l A M B 1
27 000399 Washer 5 1
28 6100333 Retaining Ring HOF% 1
29 6200323 01l Seal 255l AT S 2 T B 1
30 6500080 Looper Shaft Bushing(Front) S LI 1
31 6500081 Looper Shaft Bushing(Middle) TEHErp RS 1
32 6500083 Looper Shaft Bushing(Rear) S R T 2 1
33 6500082 Looper Shaft Bracket 25 £ i J 4R A s 1
34 110011 Screw(M5-0.8x10) 4% 42 (M5-0.8%10) 2
35 6500158 Feed Bar Shaft Bushing(Left) BRI AR E 1
36 6500159 Feed Bar Shaft Bushing(Right) mEMEh A R 1
37-1 6500052 Needle Bar & Bushing(upper) AT FEE 1
37-2 6500666 Needle Bar FFF I
37-3 650066 Needle Bar & Bushing (lower) HFTHRE |



F., FEHERE/MISCELLANEOUS CRANKSHAFT

=4



B, FiHEE/MISCELLANEOUS CRANKSHAFT

BB OBEES — 0 i
Ref.No. Parts No. Amt.Req
1 6500044 Pulley T4 1
2 009740 Screw(M6-1x10) BE 22 (M6-1*10) 2
3 6500048 Adapter HANE 4
4 160004 Screw(M6-1x4.8) BB 4 (M6-1%48) g
5 6500051 Ball Bearing(42x20) i 7% (42%20) 2
6 6500043 Timing Belt(420-P5M) ¥ g ln] 15 (420-P5SM) 1
7 650004 1 Main Shaft Timing Pulley(Lower) T oA 45 1
8 6300040 Ball Bearing (47x20) Bk A& (47%20) i
9 6500319 Oil Seal h 3t 1
10 6500039 Main Shaft Bt 1
11 6100126 Oil Pump Driving Worm isE=R e 1
12 160007 Screw(M6-1x6) B2 72 (M6-1%6) 5
13 6500049 Timing Belt(Lateral)(S00-P5SM-13) k&R & 4#(500-P5M-13) 1
14 6500042 Main Shaft Timing Pulley(Upper) 3= WA 6] e 1

15

16 6500050 Upper Shaft Timing Pulley EHFERSR 1
17 6500047 Ball Bearing(42x20) Bh A (42%20) 2
18 6500046 Upper Shaft B! 1
19 340002 Pin Al 1
20 160024 Screw(Mo6-1x8) IR 42 (M6-1%8) ¥
21 6509001 Main Shaft Counter Weight F i 1
22 6509301 Main Shaft Collar ESEE 1

- 12



75 ETHAFHIH/NEEDLE BAR DRIVING MECHANISM

- 15 -



75 $THFHIH/NEEDLE BAR DRIVING MECHANISM

5 - i =2 =

FoB o smEs - Aty

Ref.No. Parts No. Amt.Req
1 6500048 Adapter FHEIARNE 2
2 160004 Screw(M6-1x4.8) bR 44 (M6-1%4.8) 4
3 6500051 Ball Bearing(42x20) i & (42%20) 1
4 6500042 Main Shaft Timing Pulley(Upper) E&hf R 2R 1
5 160024 Screw(M6-1x8) W 74 (M6-1%8) 2
6 6500063 Ball Bearing(42x15) ALk A& (42%15) 1
i 6500053 Needle Bar Driving Shaft AT iy 1
8 160007 Screw(M6-1x6) W2 42 (M6-1%6) 2
9 6500057 Needle Bar Connecting Rod AR & 1
10 120001 Screw(M4-0.7x14) R 22 (M4-0.7%14) 2
11 160002 Screw(M4-0.7x5) R 2 (M4-0.7%5) 1
12 6500064 Counter Weight . 157 ]
13 009740 Screw(M6-1x10) 2 24 (M6-1*%10) 2
14 6500047 Ball Bearing(42x20) AL kAR (M42*%20) 1
15 6500056 Needle Bar Rocking Shaft FHATIEFT 1
16 6500054 Needle Bar Driving Lever FHAF T 1
17 6500055 Driving Lever Pin AT AT E B 1
18 6200086 Collar(12x20x10mm) EH(12%20%5) 1
19 160003 Screw(M5-0.8x5) BR 42 (MS-0.8%5) 2
20 6500059 Needle Bar Guide, C. Set B F IR A Y 1 I
21 6500060 Needle Bar Guide AT E I
22 6500061 Slide Block TR 1
23 120018 Screw(M4-0.7x10) 42 4 (M4-0.7*10) 7
24 6200087 Needle Bar Connecting Link EHAF /AT 1
25 6200101 Needle Bar Connecting Link Pin FFE A FE A B 1
26 6500220 Needle Bar Thread Eyelet S el A 1
27 004358 Screw(9/64-40x5.6) WE 77 (9/64-40%5.6) i
28 6500058 Needle Bar Bracket Erar e 1
29 110035 Screw(M4-0.7x10) BE 42 (M4-0.7%10) 1
30-1 6509102 Needle Clamp(4.8mm) £-92(4.8mm) 1
30-2 6509103 Needle Clamp(5.6mm) £32(5.6mm) 1
30-3 6509104 Needle Clamp(6.4mm) £} J£(6.4mm) 1
31 Needle HLEFUY128GAS 9#-14# 3
32 SK216 Screw W2 44 4
32-1 001901 Screw PR 4 1
33 6100176 Top Cover Thread Eyelet s SO 57 1
34-1 6508022 Stitch Plate(4.8mm) 8 (4.8mm) 1
34-2 6508023 Stitch Plate(5.6mm) AR (5.6mm) 1
34-3 6508024 Stitch Plate(6.4mm) 3 (6.4mm) 1
35 190077 Screw(M4-0.7x10) b2 22 (M4-0.7%10) 2
36 6500025 Stitch Plate Spacer iR E ]
37 000321 01l Wick A 2
41 6509106 Tension Clamp R 2R 1
42 6509107 Tension Disc Evelet it g i 1
43 6509108 Supplementary Tension Spring 7 2 1

- 14 -



+. FB5T¥149/SPREADER MECHANISM

24

-15 -



+. #i$¥1#/SPREADER MECHANISM

. B4 W
Ref.No. Parts No. Amt.Req
1 6500067 Spreader Connecting Rod, C. Set #i$ & {m i 4 1
2 6500068 Spreader Eccentric ARl 1
3 160003 Serew(M5-0.8x5) ¥844 (M5-0.8%5) 3
4 6100811 Roller Bearing ST ahk 1
5 6500069 Spreader Connecting Rod 4R & I FF 1
6 6500075 Retaining Ring T |
7 140014 Screw(M4-0.7x8) 92 7 (M4-0.7*4) |
8 300006 Washer [ 1
9 6500070 Adjusting Pin e TR g e 1
10 6500071 Spreader Driving Arm iR Ri i
11 100003 Nut BERE 1
12 000528 Washer e dic| I
13 160001 Screw(M4-0.7x4) B2 47 (M4-0.7%15) 5
14 6500157 Thrust Washer BB 2
15 6500072 Spreader Link, C. Set Rl N AT L i
16 6300073 Spreader Link M4 /NEAT 1
17 120001 Screw(M4-0.7x14) 4242 (M4-0.7*14) 2
18 6500074 Spreader Ball /NEFFER R 1
19 6500077 Pin TE A 1
20 6500076 Spreader Rocking Arm A1 2 ity A 1
21 120017 Screw(M5-0.8x15) R £ (MS5-0.8%15) ]
25 6200263 Thrust Plate i 1
23 6100235 Collar(10x17x8mm) EE(10%17%8) 2
24 6500079 Spreader Shaft Mt 1
25 Screw(M4x3) R E MR 22 (M473) 1
26 6100228 Spreader Holder i e |
29 110031 Screw(M4-0.7x12) % 2% (M4-0.7%12) 2
28 6109305 Spreader Mt 1

- 18 =



J\. ¥RIER#IH/PRESSER FOOT MECHANISM

£
s

i i
L P A
‘
¥ ...‘. i b
¥
= = [y}
: ol : 4 oM m
, \
Ny =
w08 TR Y, :
fig o o ¢y 3
A=Y £ s )- - ~ (TR T T ETETTAIEON “__-T._
y |
g [
&
¥ ’
‘

33

-.&...h.pml:rw.‘h

T T A 201 /= Ty
T I im..l. f ".mm.“_ 1y ] .._._...._a W Ty ™ «
‘ 4‘“ _ hr meeiit e .__ ﬂ FEE .n._ A ..hm.__ fey o ....-l..r _._._, %
’ L N 2
¥ \\& 2 ._\. .mﬂ .. - a.u___
o ; \ H..
o [4p]
oy

&« 17 -



J\. ¥BEMVI/PRESSER FOOT MECHANISM

B mems o A
Ref.No. Parts No. Amt.Req
1 6500180 Lifter Lever 16 AL 2
2 170048 Screw(M5-0.8x3) b 4 (M5-0.8%18) 1
3 6500188 Lifter Lever Stopper +5 R BB i 4 1
4 110021 Screw(M5-0.8x18) B # (M5-0.8*%18) 1
5 000206 Nut BE £} 1
6 120006 Screw(M6-1x12) WE 72 (M6-1*12) 2
7 6500310 Spring =Rk ]
8 340003 Knock Pin(5x20mm) &AL P 1
9 6500177 Lifter Shaft Lever R R 1
10 120017 Screw(M5-0.8x15) BE 20 (MS-0.8%15) 1
11 6200086 Collar(12x20x10mm) EB(12%20%102) 1
12 160003 Screw(M5-0.8x5) % £ (MB-0.8%4.8) 2
13 6500176 Lifter Connecting Plate EH S 1
14 140035 Screw(MS5-0.8x4.8) A% £ (MS-0.8%4.8) 1
15 005049 Screw(MS5-0.8x8) 42 44 (M5-0.8%8) 1
16 300000 W asher o 1
17 6500175 Lifter Link Lever Fe B 55 4 1
18 6200038 Retaining Ring HO-F% 1
19 6500306 Return Spring Hi 1
20 6500182 Spring Hanger L 55 [l 2 T 1
21 6500181 [ifter Pin i A 1 o 4 1
22 160007 Screw(Mo6-1x6) B4 (MO-1%6) 1
23 120008 Screw(M4-0.7x8) 8R4 (M4-0.6%8) 2
24 6500189 Presser Bar Guide, C. Sel Hs i Bl {1 1
25 6500190 Presser Bar Guide e M3 £l i 1
26 6300061 Slide Block RN ]
27 6500174 Lifter Link AT e 1
28 140034 Screw(M5-0.8x10.5) W 47 (M5-0.8%10.5) 1
29 6200346 Connection Bushing HOF& ]
30 6500178 Presser Spring Regulator FE R T AT 1
31 000445 Lock Nut 16 RAT R A I
32 6500179 Presser Bar Connecting Bracket Bl 3R 3 1
33 120018 Screw(M4-0.7x10) B 7 (M4-0.7*10) 1
34 6100788 Presser Bar Spring FE ok a8 1
15 6500173 Presser Bar & Bl g 1
16 6100205 Finger Guard Blidm | 1
37 110033 Screw(M3-0.5x6) E 44 (M3-0.5%6) 1
38-1 6507002 Presser Foot, C. Set(4.8mm) JERI(4.8mm) 1
38-2 6507003 Presser Foot, C. Set(5.6mm) FEHI(S.6mm) 1
38-3 6507004 Presser Foot, C. Set(6.4mm) JEHI(6.4mm) 1
39 260006 Screw(1/8-44x9.5) R T 1
40 0007327 Nut 12 [} I
4] 110084 Screw(M3-0.5X4.2) g 5 (M3-0.5%4.2) ]
42 110004 Screw(M3-0.6X8) B 42 (M3-0.6%8) 1
43 6107005 Presser Foot Spring (Left) & B 5 () 1
44 6107006 Presser Foot Spring (Right) T HEE (D ]
45 130016 Serew(M2.5-0.45x4) BZ 2% (M2.5-0.45%4) 4
46 6107003 Pin A 1
47 6307004 Fabric Guide S% R ]
48 110027 Screw (M2.7-0.45%3.5) PR 22 (M2.7-0.45%3.5) 1
49A 6307005 Block Lid (Left) EENEE R (F) 1
498 6307005 Block Lid (Right) WENERE R () 1
S0A 6307006 Block (Left) BN ER(A) 1
S50B 6307006 Block (Right) TETER(E) 1
51 6107007 Presser Bar Spring Mg ]
52 QB1500.8-52 Presser Foot Clamp JE B R I
53 QB1500.8-53 Screw R ET |
54 QB1500.8-54 Washer TR ET & 1
55 QB1500.8-55 Screw JE R R ET I
56 MI13 Presser Bar Seal Plug JE g ok 1

-18 -



Ji. E$tH143/LOOPER DRIVING MECHANISM

4G



. Z4$t¥14/LOOPER DRIVING MECHANISM

ros TGS - BAKE
RefNo.  Parts No. RSN FHEETS Amt.Req

1 6500085 Looper Rocker Connecting Rod, C. Set 254} §i B 8 8h /44840 1
2 6500086 Looper Rocker Eccentric TR 5 1
3 006206 Screw(M5-0.8x8) BR 44 (M5-0.8%8) 1
4 6500087 Looper Rocker Connecting Rod B ui e a3 E T 1
5 120060 Screw(M4-0.7x2.5) B8 22 (M4-0.7%25) ]
6 160039 Screw(M5-0.8x8) B 22 (M5-0.8%8) 5
7 6500099 Looper Connecting Rod, C. Set B G E NS 1
8 6500100 Looper Eccentric LA A EEHRO L 1
9 6300103 Looper Connecting Rod BSEL JE A BRI AT 1
10 6500104 Pin REERT ¥ !
11 140014 Screw(M4-0.7%8) B 22 (M4-0.7%8) }
12 6500101 Looper Lever Link, C. Set e LA S NS 1
13 6500102 Looper Lever Link et RSN ERNF 1
14 120009 Screw(M4-0.7x12) PR 22 (M4-0.7%12) 2
15 6500103 Looper Driving Ball s EEFFER di A 1
16 6500108 Needle Guard Connecting Rod, C. Set  $1 £ {0 %4 1
17 6500110 Needle Guard Connecting Rod P EEH 1
18 6500109 Needle Guard Eccentric el 5 1
19 6500098 Connecting Rad Pin BiEEashsiE e 1
20 6200086 Collar(12x20x10mm) EHE(12%20%10) 2
21 160003 Screw(M5-0.8x5) 18 44 (M5-0.8%5) 4
22 6300089 Looper Rocker Shaft Lever B J5 =2 B A 1
23 100002 Nut e 1
24 300000 Washer i [E] 1
25 160001 Screw(M4-0.7x4) BE 22 (M4-0.7%4) 2
26 6500088 Looper Rocker Shaft et 1
27 6500094 Collar(9x16x14mm) &5l e B4 1
28 6500095 Thrust Ring EERE 2
29 6500090 Pin Bt Y 4
30 110068 Screw(M4-0.7x8) BE 72 (M4-0.7%8) 2
31 6500097 Looper Rocker Connecting Link Bl fGash T 2
32 6500093 Looper Shaft Joint ¥E % FE 1
33 6500092 Looper Shaft e ]
34 6500096 Looper Driving Lever T ]
35 100003 Nut B2 1) 1
16 6500106 Collar(8x15x5.6mm) A4t FE R 1
37 160030 Screw(1/8-44%24) 7S F IR 22 (1/8-44*24) 1
38 000687 Pin =Y 1
39 6500107 Looper Holder =il 8 1
40 120018 Screw(M4-0.7x10) 2 42 (M4-0.7*10) ]
41 6509200 Needle Guard (Front) i E 1
42 110084 Screw (M3-0.5x4.2) i 20 (M3-0.5%4.2) 1
43 6509300 Looper £t 1
44 000711 Pin B 72k pak iV i 1
45 110050 Screw (M3.5-0.6x4.5) §2 44 (M3.5-0.6%4.2) 1
46 009736 Screw (M4-0.7x6) i3 22 (M4-0.7%6) 2
47 120001 Screw (M4-0.7x14) 2 44 (M4-0.7%14) ]

B0«



£&4143(1) /FEED DRIVING MECHANISM (1)

T, B




T, E#W4H(1)/FEED DRIVING MECHANISM (1)

F 5 el T - M=
Ref.No. Parts No. PeseTiption FIFET fm‘t.Req
1 6500311 Feed Dog Regulating Gear FF &t 5E i 145 48 ]
2 160003 Screw(M3-0.8x3) B2 44 (MS—0.8%5) 3
3 6500322 Feed Dog Regulating Plate HE iR 1
4 6500324 Feed Dog Regulating Plate Spring i TR 1
5 180002 Screw(M3-0.5x4) 2 2% (M3—-0.5%4) 1
6 110070 Screw(M3-0.5x6.3) R 27 (M3-0.5%6.3) 1
7 6500116 Feed Regulator, C. Set B L 1
8 6500156 Feed Dog Regulating Eccentric posp ok 3l T 1
9 6500323 Eccentric Link R R OHE 1
10 6500153 Feed Bar Connecting Rod, C. Set 1S EAT2H 1 1
11 6500155 Feed Bar Connecting Rod X RHET |
12 6500329 Roller Bearing Bl 1
13 6500154 Feed Driving Eccentric R OE 1
14 6500117 Feed Lift Connecting Rod, C. Set(2) {&/&{RLEHMF 1
15 6500118 Feed Lift Eccentric i LA 1
16 160039 Screw(M5-0.8x8) BB 42 (M5—0.8+8) 4
17 6500119 Feed Lift Connecting Rod HEE 1
18 6500321 Rod Ball FEREER i
19 6500108 Needle Guard Connecting Rod, C. Set J5 9 &} % #F 4144 i
20 6500110 Needle Guard Connecting Rod JEIFEF & ]
21 6500109 Needle Guard Eccentric G tREHE L ]
22 6500143 Feed Bar, C. Set 2 o 40 R 4 1
23 6500122 Feed Lift Arm 748 P 1
24 6500124 Feed Lift Block(Front) Shaft o 2R3 My 1
25 009736 Screw(M4-0.7x6) MR 22 (M4—0.7+6) 2
26 6500120 Pin TR SR 1
27 6500123 Feed Lift Shaft AR R 1
28 120018 Screw(M4-0.7x10) BRE 42 (M4—-0.7%10) 2
29 6500162 Feed Bar Guide(Front) R LY ok L hed 2
30 6500165 Feed Bar Shield(Rear) FHEEME 2
31 6500164 Feed Bar Shield(Front) HEEET B A 1
32 6500163 Feed Bar Support FEHEMNE 1
33 110009 Serew(M4-0.7x8) W2 4% (M4—0.7+8) 2
34 120009 Screw(M4-0.7x12) W8 42 (M4—0.7%12) 2
35 180003 Screw(M5-0.8x8) % 22 (M4-0.8+8) 1
36 006212 Screw(M5-0.8x6) B2 42 (MS5—0.8%6) 2

I e



+—., F=RW1#(2)/FEED DRIVING MECHANISM (2)
24 o5

26
. Ny

L"\




T—. E84149(2) /FEED DRIVING MECHANISM (2)

s ®me L —— ¥ R
Ref.No. Parts No. Amt.Reg

I 6500135 IFeed Bar Driving Shaft Lever el AR il
2 120013 Screw(M6-1x15) iR 44 (M6-1%15) 4
3 160007 Screw(M6-1x6) KE 24 (M6-1%6) 2
4 6500141 Connecting Rod Pin AP 1
5 140010 Screw(M4-1x6) B8 42 (M4-1*6) 1
6 6500161 Thrust Plate ] 1
7 6500131 Differential Rocker, C. Set T e AN 4R 1
8 6500132 Differential Rocker F= 40 VA 7T i AR 1
9 6500133 Slider T E R 1
10 6500134 Slider Cap Zal AT 1
11 110033 Screw(M3-0.5x6) PR &% (M3-0.5%6) 2
12 6500160 Feed Bar Driving Shaft E AR A R 1
13 6500163 Main Feed Bar Lever AR RN 1
14 6500157 Thrust Washer Hh g 1
15 6500138 Main Feed Bar Connection =5 NEFT 1
16 6200142 Connecting Link Pin oo A Y 1
17 6200265 Connecting Bushing £ 2
18 140000 Screw(MS5-0.5x15.5) W 47 (M5-0.5%15.5) 2
19 300000 Washer i 3
20 6500317 Lock Nut ZE BT i 1
21 190004 Screw(M6-1x7.5, M4.5-0.5x3) AT AR 42 (M6-1%7.5, M4.5-05%3) 1
22 000010 Conical Spring Washer REHE g 9% £ P8 1
23 6500130 Differential Feed Gradustions F=5h % B 1
24 005049 Screw(M5-0.8x8) 32 24 (MS5-0.8*8) 1
25 000669 Washer HE 1
26 110016 Screw(M4-0.7x15) 2 24 (M4-0.7%15) 2
27 6100269 Differential Lever Stop PR fir b8 £ 1
28 6500125 Differential Lever(Left), C. Set AT A 1
29 6500129 Differential Lever(Left) e FH 1
30 110009 Screw(M4-0.7x8) B2 2% (M4-0.7%8) 1
31 6500128 Differential Lever Shaft = 2 5 1
32 6100363 O-ring(P7) OB B 3 ft 1
33 6200092 Collar(10x19x9mm) Z(10*%19+9) !
34 6500126 Differential Lever(Right) ZERY EhE ]
35 6500127 Slider Link R ER ERF 1
36 6100360 Slider Link Pin A 4% 1
37 6100343 Retaining Ring FOF%H 2
38 6500137 Dhfferential Feed Bar Connection T B AT 1
39 6500151 Feed Lift Block(Rear) Lid FE R A 1
40 6500142 Feed Bar, C. Set 1 b = aE (i 1

.y,



+—., ERW1#(2)/FEED DRIVING MECHANISM (2)




+—. E#H4(2)/FEED DRIVING MECHANISM (2)

R N — BB
Ref.No. Parts No. AmtReq
41 6500144 Differential Feed Bar EENF B 1
42 6500145 Main Feed Bar SR 3R 1
43 6500146 Needle Guard Bar e R 1
44 6500147 Feed Lift Block(Front) AR AR 1
45 6500150 Feed Lift Block(Rear) FEBEEER 1
46 6509002 Differential Feed Dog FEBF Rk T 1
47 110002 Screw(M3.5-0.5x5) BE 42 (M3.5-0.5%5) 1
48 110004 Screw(M3-0.6x8) H# &2 (M3-0.6*8) 2
49 6509022 Differential Feed Dog(Middle) Z BB 8 5 1
49-1 6509023 Fabric Guide Feed Dog(Middle) SEE R ]
49-2 6509024 Fabric Guide Feed Dog (Middle) 3B Bl L5 ]
50 6509012 Main Feed Dog EERF 1
51 6500115 Needle Guard(Rear) Holder TS REl BE ]
52 110050 Screw(M?3.5-0.6x45) B8 24 (M3.5-0.6%45) 1
53 003657 Screw(M4-0,7x3) B2 22 (M40.7%3) ]
54 6509201 Needle Guard(Rear) =Rk as I
55 6500149 Feed Lift Block(Rear) Shaft VAT IF 22 (s Tk 1
56 6500148 Feed Bar Guide(Rear) S R o L B = I
57 160001 Screw(M4-0.7x4) 18 44 (MA4-0.7%4) 3
58 6500152 Collar(7x18.6x6mm) = (7%18.6%6) 1
59 160000 Screw(M4-0.7x3) W2 24 (M4-1.7%3) 2
60 6500112 Needle Guard Lever T AR 1
61 6500111 Pin PR I 2
62 6500139 Needle Guard Bar Connection HIE 7N EFT 1
63 140033 Screw(M5-0.5x14) a8 4% (M5-0.5%4) 1
64 6500140 Connection Bushing PIESEIHES 1
65 160003 Screw(M5-0.8x5) B2 44 (M5-0.8%5) 2
66 6300138 Differential Ejector Rod AT R 1
67 3500340 Differential Feed Bar Connection (Short) 225 ¥E B i FE 4T ]
68 QB1500.11-68  Pin(g8x26) B (98%26) 1
69 009736 Screw(M4*6) WS Hi 5 B 1R 5T (M4*6) 2
70 QB1500.11-70  Washer £ 1
71 QB1500.11-71  Gasket 35 1



244 /LUBRICATING MECHANISM

/

B

g et

T



+ =, iHE4/LUBRICATING MECHANISM

F S FHam g = | Bi#HE
RefNo.  Parts No. Beseison TR AmtReq
1 6500065 Qil Sleeve SHFF b g E i
2 6500301 O-ring(P3) O#Y 4 [ 2
3 6500194 Oil Pipe(Short) B I
4 100003 Nut 28 1
5 110001 Screw(M4-0.7x5.4) BE ¢4 (M4-0.7%5.4) 4
6 6500196 Lubricating Pipe, C. Set A 1
T 6500204 Oil Tube (3x5x70) (Fo) i 1
8 6500202 Qil Tube (3x5x100) (%) FEMh & 1
9 320015 Nozzule 5t I W E 1
10 6500195 Oil Receiver MR 1
11 000567 Washer Eradic| 11
12 320001 Oil Tube Fitting One Way End U5 MR 3
13 6100310 Tube Joint M ThE 5
13-1 650045 Oil Tube Fitting Two Way End Rk 47 i 25 i
14 320009 Fitting Stud(Long) STHERZL(E) 1
15 320008 Fitting Stud(Short) S IME 22 (FD 7
16 6500203 Oil Tube(3x5x250) & (3*5%250) 1
17 6500300 Pipe Joint s = o R 1
18 6100303 Oil Tube Clamp MEFEE 8
19 6500200 Oil Tube(4x6x200) T B (4*6%200) 1
20 6500313 Oil Tube(4x6x290) T B (4%6%290) 1
21 6500191 Lubricating Block A3l EE ]
22 110035 Screw(M4-0.7X10) 1R 2 (M4-0.7*10) Z
23 120018 Serew(M4-0.7x10) PR 8 (M4-0.7%10) 2
24 6500192 Lubricating Block Support A3 R R ]
24B 6500192-1 Lubricating Block Support o3 I PR R AR R |
25 6500193 Oil Pipe(Long) + Mfas 1
26 6500045 Oil Sleeve &l 1
27 6500238 Oil Filter Cap U I 2% 2= b |
28 110045 Screw(M4-0.7x12) PR 2 (M4-0.7%12) 3
29 6100370 O-ring(P42) e Th % St 1
30 6100296 Qil Filter DM 1
31 6100297 Filter Housing {3 R gl 37 1
32 6500201 Oil Tube(4x6x150) 1% (4%6%150) 1
33 6500197 O1l Pump, C. Set (1) e 1
34 6100616 Worm Wheal MEEERAT 1
35 160001 Screw(M4-0.7x4) B 44 (M4-0.7%4) 2
36 110021 Screw(M5-0.8x18) BE &7 (M5-0.8%18) 2
37 6500205 Oil Tube(3x5x590) M F(3*5%*500) 1
38 6500199 Arm Draining Pipe W JH ) ]
39 310000 Felt e mE 1
41 QB1500.12-41  Cpa S 3)
42 QB1500.12-42  Warning Label = AR 1
43 QB1500.12-43 (il Tube meE 1

598



HERhIEE /EXTRA PARTS

T=s

- 29 -



T=\ %

T EI3EE /EXTRA PARTS

ReiNe  ramano  Deseptor ik ples oy
1 6500234 SP Device C. Set e EIE At 1
2 6500235 SP Container A 1
3 6500237 SP Felt E %2 1
4 6500236 SP Container Cover B E® |
5 6100017 Seal Plug kv 2 1
6 110012 Screw(M4-0.7x5) 4% 24 (M4-0.7%5) 2
T 6500037 Synchronizer Adapter FEr B REE 1
8 000425 Washer B i 2
9 120006 Screw(Mo6-1x12) WA 2z (M6-1%12) 1
10 6500038 Synchronizer Positioning Pin EE e 1
11 100003 Nut b2 £} 1
12 006558 Tension Post INJEER R e 1
13 6100086 Supplementary Tension Disc AP 3571 2
14 6100087 Supplementary Tension Spring 2N T 1
15 000361 Nut shIE £ e 1) 1

.30 -



+HE. Z&ZE/THREAD STAND

- Al



+P0, #4228 /THREAD STAND

o5 BHmET L —_— MR
RefNo. Parts No. Amt.Req
| 6802627 Thread Stand, C. Set(6 Spools Type) £&224H 1
2 6802601 Column Cap MR A 1
3 6802602 Column Pipe(Upper) arEE 1
4 6802603 Thread Guide Holder(Large) B He (O !
3 811002 Screw(M4-0.7x20) HELT (M4-0.7%20) 1
6 911001 Screw(M4-0.7x12) HEET(M4-0.7%12) 3
7 910001 Nut 42 1 4
8 6802604 Column Pipe Connector SRR EEREE I L 1
9 911006 Screw(M5-0.8x13) EE4T(MS-0.8 % 13) 2
10 910000 Nut 8 A 8
11 6802605 Column Pipe(Lower) Mar ke ]
12 930052 W asher #h 1
13 930053 Spring Washer o 3% 1
14 910003 Nut (M16-1.5) W B 1
15 6802607 Thread Hanger(3 Spools Type) e n 4
16 6802608 Thread Eyelet H 2R IR 6
17 6802609 Thread Hanger Holder it e A 4
18 911060 Screw(M6-1x15) IEET(M6-1%15) 4
19 6802610 Thread Guide Arm 5T e AT 1
20 6802611 Thread Guide Holder(Small) gLt (/]N) i
21 6802628 Thread Guide(6 Spools Type) a5 Y 1
22 6802613 Spool Cushion 28 P A= 2 7R 40 )
23 6802614 Spool Pin R A YA R 6
24 6802615 Spool Mat W AR 6
25 6802616 Spool Seat Disc SRR s 6
26 930055 Spring Washer IR 6



TH, ZEFEBEH0)/ACCESSORIES(1)

.33 -



TH, RES

Bh14(1) /ACCESSORIES(1)

: = = - 4y 11,
I}zf.Nj iﬁﬁ; Heostipton S ﬁ%ﬁ
1 6500245 Presser Lifter Shaft (Lower) 6 TR Bt 3 %ok 1
2 6200086 Collar (12x20x10mm) % P (12420410) 1
3 110017 Screw MS5-0.8x8 W2 4% (M5—0.8+8) 2
4 6500244 Presser Lifter Shaft Support SR 2
5 006905 Wood Screw (85.2x20) H 82 (95,2 % 20) 4
6 6500246 Lifter Shaft Lever TEREFLAT 1
7 6500247 Return Spring AT I
8 140019 Screw (M4-0.7x30) 8 &4 (M4-0.7%30) 1

84 -



175,

W

Seir B 14(2) /ACCESSORIES(2)

for Hemming

Table Top Installation

2

27 \i/
{ 25
28 [

07 292

HIGH SFEED FEEDR-UP-ARM
INTERLOCK MACHINE

[ Ulser Manual )

L C o=y S Ve

29

- -

i 4
X LR

HIGH SPEED FEED-LP-ARY
INTERLIHK MACHINE

[ Pares List -




+75. LREEEIHEQ)/ACCESSORIES(2)

GeiNo,  patsng,  Desermion S AuiFog
] 6500029 Belt Cover, C. Set B wr P R 40 4 1
2 6500030 Belt Cover(Upper) B R E(R) 1
3 006219 Screw(M4-0.7x30) i 22 (M40.7%30) 2
4 6500031 Belt Cover(Lower) Feafr () ]
5 009753 Screw(M6-1x30) R £2 (M6—1%30) 3
6 6500032 Supplementary Belt Cover RAHEE(T) [
7 009954 Screw (M6-1x30) 07 (M6-1430) 2
8 6500249 Fabric Edge Guide(Left) TEELFENR ]
g 110085 Screw — P B 1
10 6500248 Fabric Edge Guide(Right) TEAER N 1
11 110104 Screw AR 2
12 000538 Washer g 2
13 6500239 Supplementary Cover e 1
14 6500240 Fabric Guide(Left) EBlE 1
15 6500241 Fabric Guide(Right) 158 1
16 6100449 Oil Reaervoir Rubber Cushion JEC R R B R D 4
17 180008 Setting Screw(M6-1x6) e AT (M 6—1+6) 4
18 000528 Washer Er e 8
19 000667 Spring Washer Gl 3 [B] 4
20 000011 Nut R B 4
21 6802722 SF Qil 28 HAE 1
22 6802723 Hexagonal Wrench(2.0mm) 7S B F(2.2MM) |
23 6802725 Hexagonal Wrench(2.5mm) A il F(2.5MM) I
24 6802724 Hexagonal Wrench(3mm) 75 H 4R F(3.0MM) 1
25 6VXB2MC-1-18-01 Instruction Book 4 B A I
26 6VXBIMC-1-1801 Parts List 1 1
27 6802726 Wrench (8x10) Hh7S AR F(8+10) 1
28 6500307 Thread Tweezers eE £ A ]
29 6802721 Bag B 4% i
30 6500308 Screw driver(5.5x200 Mm) — iR 4 J1(5.5%200) 1
31 6500309 Screw driver(2.5x75 Mm) — PR 4 J1(2.5%45) 1

- 36 -



T, EE58E/WARNING LABEL

LE.BBL PARTS. NO. DESCRIPTION
FRICHE 385 iR
iz N
0 et aperals whtiodt ove guard 390140 CAUTION IN OPERATION
and safety devices.
Before threading, changing needle,
cleaning etc. swilch off main switch.
\S Z
7 N
VA= -
e, MR, T, ‘
AR EXE 390143 BAEEE
BT,
IR R I Ry
I FRipEm.
\S </
7 )
& EE%&% To open this cover
tum off power DANGER: WARNING OF ELECTRIC SHOCK BY
. 390144
maore than is
A minu‘fes bafore 7 F':"rE E) ﬂl:
gpening
%, -/
"Be sure to connect earth line."
390145
2 o R
ROTATING-DIRECTION
SYMBOL: CHECK CORRECT ROTATING
360190 DIRECTION
5l 77 M
EYE GUARD: TAKE CARE NOT CAUSE INJURY
A TO EYES
390147 BELT COVER: DO NOT INSERT FINGERS
L3 EERS, BEH, FATRE
CAUTION FOR HIGH TEMPERATURE:
DO NOT TOUCH STEPPING MOTOR AND
390148 SOLENQID

EEE IR
CAUTION

rea i A i T 7

AT




+ I\, §Hi2BER44/CLASS LIST OF MAIN SPARE PARTS

-38 -

Main parts Needle Stitch Presser | Differential | Main Feed |Differential
Clamp Plate Foot.C.Set | Feed Dog Dog Feed Dog
(Middie)
Models S £t FRES EZFFER | EERE | ZFHFEE
VX1500-0-248M 6508102 6508022 6507002 65098002 6509012 6509022
VX1500-0-356M 8509103 6508023 6507003 6509002 6508012 6508022
VX1500-0-364M 6508104 6508024 6507004 6509002 6508012 6509022
Main parts Looper Spreader Needle Needle
Guard Gunard
(Front) (Rear)
Models 5t Ast HIIFET Rt
VX1500-0-248M ' 6508300 6109305 65039200 6509201
VX1500-0-356M | 6508300 8109305 6508200 6509201
VX1500-0-364M 6509300 6109305 6508200 6509201




INDEX %3]

Parts Page Ref. Woeight Parts Page Ref, ‘Weight Parts Page Ref  \Weight
No. No. No. (g) No. No. No. (9) No. No. No. (a)
Q00010 3 53 110002 3 56 1200089 10 34
000010 11 22 110002 8 37 120010 3 20
000011 16 20 110002 11 47 120013 11 2
000015 3 23 110004 8 42 120016 1 1%
000206 8 5 110004 11 48 1200186 2 2
000321 & 37 110008 3 62 120017 7 21
000327 a 40 110009 3 45 120017 8 10
000361 13 15 110003 10 33 120018 6 23
00033939 4 27 110008 11 30 120018 g 33
000425 3 21 110011 4 34 120018 9 40
000425 13 8 110012 2 32 120018 12 23
000445 8 31 110012 3 a1 120080 9 5
000528 T4 12 110012 13 §]
000528 16 18 110013 2 22 130007 2 25
000538 3 25 110013 1 130016 8 45
000538 16 12 110013 2 22-1 130021 3 41
000567 12 11 110013 3 50
000667 16 19 110016 2 38 140000 11 18
000669 11 29 1100186 11 26 140010 11 5
000687 4 38 110017 15 3 140014 T V4
000711 9 44 110021 8 4 140014 g 1
000726 1 26 110021 12 36 140019 15 8
110023 3 38 140033 i § 63
001223 3 43-1 110027 8 48 140034 8 28
001224 3 43-2 140035 8 14
001501 B 32-1 110031 7 27
110033 2 16 160000 11 a9
003657 11 53 110033 16 g 160001 2 5]
110033 8 37 160001 7 13
004236 1 14 110033 3 58 160001 g 25
004358 6 27 110033 11 11 160001 11 57
110035 6 258 180001 12 35
005049 8 15 110035 12 22 160002 6 11
005048 11 24 110038 2 8 160003 3 B84
005078 1 18 110045 1 2 160003 4 18
110045 2 34 160003 5] 19
006206 9 3 110045 12 28 160003 7 3
006212 10 36 110050 3 60 160003 8 12
006215 16 3 110050 g 45 160003 9 21
006558 13 12 110050 11 52 160003 10 2
006905 15 5 110068 a 30 160003 11 65
110070 10 6 160004 ) 4
009736 9 46 110084 3 36 160004 6 2
009736 10 25 110084 2 i8 160007 - 12
009736 11 69 110084 8 41 160007 B 8
009740 5 2 110084 g 42 160007 8 22
009740 6 13 110085 16 2] 160007 11 a3
009753 16 5 110104 16 11 160024 5 20
008770 3 24 160024 6 5
009954 16 7 120001 4 2 160030 9 ar
009977 1 21 120001 8 10 160039 4 15
120001 ) 17 160039 9 6
100002 9 23 120001 9 47 160039 10 16
100003 3 10 120008 8 6
100003 7 1 120006 13 g 170044 3 52
100003 9 35 120008 3 : & 170044 1 11
100003 i2 4 120008 8 23 170048 3 28
100003 13 11 120008 10 28 170048 8 2
120009 3 22
110001 3 34 120009 4 11 180002 10 5
110001 12 5 120009 g 14 180003 10 35

-39 -



INDEX Z 3|

Parts Page Ref. Weight
No. No. No. (g)
180008 16 )
180004 1 21
180015 2 37
180036 2 o
180077 2 12
180077 6 3b
180095 3 8
260006 8 39
300000 8 16
300000 9 24
300000 11 19
300005 1 22
300006 3 54
300006 { 8
300104 1 i2
310000 12 39
320001 12 i2
320008 12 15
320009 12 14
220015 12 g
340002 9 19
340003 g 8
340019 3 66
340026 2 3
3490143 1 35
380147 1 34
510000 14 10
510001 14 Fj
810003 14 14
911001 14 6
911002 14 5
911006 14 2]
911060 14 18
9300562 14 12
930053 14 13
930055 14 26
6101044 4 5B
6100012 1 4
6100056 3 1
6100057 3 2
6100058 3 3
6100058 3 11
6100060 3 5
6100081 3 68
6100062 3 6
6100071 3 49
6100086 13 13
6100087 13 14
6100105 4 3
6100112 4 12

Parts Page Rel. Weight
No. No. No. (9)
6100126 5 1
6100178 6 33
6100205 8 36
6100228 7y 26
6100235 7 23
6100269 11 27
6100256 12 30
6100297 12 31
6100303 12 18
6100310 12 13
6100333 4 28
6100343 3 12
6100343 11 37
6100360 11 36
2100363 11 32
6100370 12 29
6100448 16 16
6100618 12 34
6100757 1 13
6100788 8 34
6100811 {4 4
6101044 4 9
6107005 8 43
6107006 8 44
6107007 8 51
6107033 8 46
6109305 f 28
6200020 2 7
6200036 4 24
6200038 8 18
6200081 4 16
6200086 6 18
6200086 8 11
6200086 9 20
6200086 15 e
6200087 6 24
6200092 11 33
6200101 6 25
6200142 1 16
8200171 4 26
6200209 2 36
6200258 1 29
200259 1 27
6200263 7 22
6200265 11 17
6200323 4 29
6200346 B8 29
6300138 11 66
6300330 3 67
6307004 8 47
6307005 g 484
6307005 8 498
6307006 8 S0A
6307008 8 50B
650045 12 13-1

<A1 -

Parts Page Hef. Weight
No. No. No. (q)
850066 4 37-3
6500001 2 1
6500002 1 15
6500003 1 16
6500004 1 1
6500005 1 3
6500006 1 7
6500007 1 8
6500008 1 23
8500009 1 24
6500010 2 11
6500011 2 13
6500012 2 14
6500013 2 30
6500014 2 31
6500015 2 27
8500016 2 23
6500017 i 33
6500018 2 25
6500019 2 21
6500020 2 26
6500021 2 28
6500022 2 24
6500024 £ 1
6500025 6 36
8500026 2 5
6500027 1 10
6500028 L 5
8500029 3 61
6500029 16 1
6500030 16 2
6500031 16 4
6500032 16 3]
6500033 2 35
6500033 13 5
6500034 1 28
6500034 2 g
6300036 2 20
6500037 13 7
6500038 13 10
6500039 5 10
6500040 & 8
6500041 5 7
6500042 3 14
6500042 6 4
6500043 5 g
6500044 5 1
6500045 12 26
6500046 5 18
6500047 5 17
6500047 6 14
6500048 5 3
6500048 6 1
6500048 5 i3
6500050 5 16
6500051 5 5
6500051 &) 3
6500052 4 37-1
6200053 6 7
6500054 6 16
8500055 6 17



INDEX 25|

Parts Page  Ref. Parts Page Ref. Parts Page Rel. Weight
No. Na. No. No. No. No. No. No. Nao. (@)
6500058 6 15 8500116 10 7 6500177 & 2
6500057 5] 9 8500117 10 14 6500178 & 30
6500058 8 28 5500118 10 i5 6500178 a 32
6500059 B 20 8500119 10 17 6500180 8 1
6500080 5 21 6500120 10 26 6500181 8 21
6500081 g 22 6500122 10 23 6500182 8 20
6500061 8 26 8500123 10 27 6500183 4 20
6500062 4 14 8500124 10 24 6500184 4 21
6500063 8 6 5500125 1 28 6500188 a 3
6500084 6 12 8500128 11 34 6500189 8 24
6500085 12 1 8500127 11 35 6500180 8 25
6500066 4 5A 8500128 11 31 6500121 i2 21
6500067 7 1 8500129 11 29 6500182 12 24
6500068 7 2 6500130 1 23 65001821 12 248
6500069 7 5 8500131 ik 7 6500193 12 25
6500070 7 9 6500132 11 8 6500194 12 3
6500071 7 10 6500133 11 9 6500185 12 10
6500072 7 15 8500134 11 10 6500196 12 6
6500073 7 16 8500135 11 1 6500187 12 33
6500074 7 18 6200136 1" 13 6500189 12 38
6500075 7 B 6500137 11 38 6500200 12 19
6500076 g 20 8300138 11 15 6500201 12 32
6500077 7 18 6500139 11 62 6500202 12 8
6500078 4 13 6500140 11 64 6500203 12 16
6500073 7 24 6500141 11 4 6500204 12 7
6500080 4 30 6500142 11 40 6500205 12 37
6500081 4 31 6500143 10 22 6500206 3 18
6500082 4 33 8300144 11 41 8500207 3 27
6200083 q 32 8500145 11 42 6500208 3 26
6500084 4 17 6500146 11 43 6500208 3 13
6500085 9 1 86500147 1 44 8500210 3 16
6500086 8 2 6500148 1 56 6500211 3 9
6500087 9 4 6500149 11 85 6500212 3 T
6500088 9 28 6300150 11 45 6500213 3 14
6500088 8 22 6500151 11 39 6500214 3 19
6500080 9 28 65001562 11 58 6500215 3 19
6500092 9 33 6300153 10 10 6500216 3 29
6500083 9 32 6500154 10 13 6500217 3 30
6500094 g 27 6500156 10 11 6500217 3 30-1
6500085 g 28 6500156 10 8 6500218 3 40
6500096 g 34 6500157 7 14 6500219 3 32
6500097 9 31 6300157 11 14 6500220 ¥} 26
6500098 9 19 6500158 4 35 6500221 3 35
8500088 9 Fi 6500159 4 36 6500222 3 37
6500100 9 8 6500160 11 12 6500223 3 33
6500101 9 12 65001861 " & 6300224 3 39
6500102 9 13 6500162 10 29 6500225 3 44
6500103 9 15 6300163 10 32 6500226 3 55
6500104 9 10 6200164 10 31 6500227 3 65
8500105 9 8 6500165 10 30 6500228 3 o1
6500108 9 36 6500166 4 22 6500230 3 59
6500107 9 39 6500167 4 23 6500231 3 46
6500108 9 16 6500168 4 25 6560231 3 47
6500108 10 18 6500169 - 6 6500233 3 63
6500109 9 18 6500170 4 7 6600234 13 1
6500109 10 1 6500171 4 8 6500235 13 2
8500110 g 34 6500172 4 8 6500236 13 4
6300110 10 20 6500173 8 35 6500237 13 3
8500111 11 61 6500174 8 27 6500238 12 27
6500112 11 60 6500175 8 17 0500239 16 13
6500115 11 51 6500176 8 13 6500240 16 14

1
=



INDEX 25|

Parts Page Ref. Weight
No. No. No. (9)
6500241 16 15
6500242 2 17
6500243 2 i9
6500244 15 4
6500245 15 1
6500246 15 6
6500247 15 7
6500248 16 10
6500249 16 8
6500300 12 17
6500301 12 2
6500301 2 41
6500302 3 4
6500303 1 18
6500306 8 18
6500307 16 28
6500308 16 30
6500309 16 31
6500310 8 7
6500311 10 1
6500312 3 48
6500313 12 20
6500314 2 15
6500314 3 57
6500316 4 10
6500317 11 20
6200318 5 g
6500320 4 18
6500321 10 18
6500322 10 3
6500323 10 9
6500324 10 4
6500327 1 20
6200328 3 42
6500325 10 12
6500330 3 42-2
6500331 2 20-1
6500340 11 67
6500666 4 37-2
6507002 8 381
6307003 B 38-2
8507004 8  38-3
6508022 6 341
6506023 6 34-2
6508024 6 34-3
6509001 o 21
6508002 11 46
6509012 11 20
6509022 1 49
6509102 6 30-1
6509103 6 30-2
6502104 6 20-3
6509106 6 41
6509107 & 42
6509108 6 43
6508200 9 41
6509201 11 54
6508300 g 43

Parts Page Ref.
No. No.  No.
6509301 o 22
6509330 3 4241
6700001 2 40
6802601 14 2
65802602 14 3
6802603 14 4
6802604 14 8
6802605 14 11
6802607 14 15
6802608 14 16
6802609 14 17
6802610 14 18
6802611 14 20
6802613 14 22
6802614 14 23
6802613 14 24
6802616 14 25
6802627 14 1
6802628 14 21
6802721 16 29
6802722 16 21
6802723 16 22
6802724 16 24
6802725 16 23
6802726 16 27
8710117 16 26
89720251 16 25-3
8720252 i6 252
9720253 16 25-1
KT56 1 20
MJ13 8 56
SK216 6 32
QB1500.1-30 1 30
QB1500.2-38 2 39
QB1500.3-69 3 69
QB1500.3-70 3 70
QB1500.3-71 3 71
QB1500.3-72 3 72
QB1500.7-25 7 25
QB1500.8-52 8 52
QB1500.8-53 8 o3
QB1500.8-54 8 54
QB1500.8-55 8 95
QB1500.11-68 11 68
QB1500.11-70 11 70

- 43 -

Parts Page Ref. Weight
Nao. No. No. (g)
QB1500.11-71 M1 71
QB1800.11-72 11 72
QB1500.12-41 12 41
QB1500.12-42 12 42
QB1500.12-43 12 43



FT7000-0-356M
General Plain Seaming

VX1513-0-356M
HIGH SPEED FEED-UP-ARM INTERLOCK MACHINE

UHS005-353-M16
2-Needle, 5-Thread Safety Stltch Overlock
{General Plaln Seaming }

& -  KL500
J’; = | High-Speed,Single-Needle Lockstitch Machines

CHING CHI MACHINE CO., LTD
http://www kingtexsewing.com.tw
The specifications and / or appearences of the equipments described in

this catalogue are subject to change without further notice.
FERFEER BEFRMR, IRFESANRE MEERZHR, RE, RETE BLRETmER.

C. RIS BIRATD)



